
 
 

Delft University of Technology

Aerobic Granular Sludge in Continuous-Flow Reactors

Haaksman, V.A.

DOI
10.4233/uuid:83e160a1-ec44-4d2a-b2d4-a3609be7517b
Publication date
2024
Document Version
Final published version
Citation (APA)
Haaksman, V. A. (2024). Aerobic Granular Sludge in Continuous-Flow Reactors. [Dissertation (TU Delft),
Delft University of Technology]. https://doi.org/10.4233/uuid:83e160a1-ec44-4d2a-b2d4-a3609be7517b

Important note
To cite this publication, please use the final published version (if applicable).
Please check the document version above.

Copyright
Other than for strictly personal use, it is not permitted to download, forward or distribute the text or part of it, without the consent
[...]
DWA to achieve energy neutral operation by 2025 and climate neutrality by 2035 [155].
Furthermore, the revision of the EU Council Directive concerning urban wastewater
treatment towards more stringent efÒuent requirements is currently underway [125].
Expanding the capacity of the Harnaschpolder WWTP by increasing the volume of
the biological treatment stage was not considered feasible. The remaining area on site
will be likely needed for the mandatory quaternary treatment (i.e. removal of organic
micro-pollutants) and the capture of renewable energy, while off-site expansion was
becoming increasingly difÏcult. Urbanization had, quite literally, arrived on the doorstep
(figure 1).

Several concept were considered at the time, including the AGS technology that in the
previous decade had been scaled-up from lab-scale to pilot-scale [39], and subsequently
to full-scale [168, 57, 122]. The technology was developed at the Delft University of



xviii Preface

Technology and commercialized by Royal HaskoningDHV under the trade name Nereda®.
However, the conversion of a relatively new continuous-flowWWTP of this magnitude to
the SBR concept was deemed not economical, and technically impractical. The desire to
extend the lifespan of the existing assets, combined with the shared foundation between
the CAS process used at the Harnaschpolder WWTP and the recently developed AGS
process (see section 1.6), led to the initiation of the HARKOS research project. Two utilities
(the Delfland Water Authority and the Rijnland Water District Control Board), members
of the Delfluent consortium (Evides Industriewater and Delfluent Services), the Delft
University of Technology and Royal HaskoningDHV formed a partnership to investigate
the feasibility of a retrofit process based on AGS to increase the treatment capacity of
CFAS systems. The project had two main goals, namely to

• determinewhich process conditions have to be implemented in an existing CFAS process
for the formation of AGS, and

• investigate how to adjust the configuration of a CFAS system to make optimal use of
the properties of the AGS for increased biological and hydraulic treatment capacity.

Lab-scale research and mathematical modeling were conducted within the Environmental
Biotechnology research group of the Delft University of Technology (chapters 2 to 4). In
parallel, a continuous-flow pilot-scale reactor was operated in the Delft Blue Innovations
(DBI) [45] research facility located on-site the Harnaschpolder WWTP, using the
pre-settled domestic wastewater as influent (chapter 5). Insights obtained from the
experimental and numerical work were used to improve the pilot-scale reactor, and
vice-versa. The outcomes of the research efforts are described in this thesis.

Figure 1: Aerial photographs of the Harnaschpolder WWTP in 2016 (left) and 2021 (right). The greenhouse
horticulture has made room for a suburban neighborhood. On the other side, the foundations of a hotel are
visible that is under construction. Courtesy of Delfluent Services.



1
General introduction



1

2 Chapter 1. General introduction

1.1. Municipal wastewater treatment
The history of treatment of domestic wastewater has been covered extensively by others,
also for the developments in The Netherlands [90], and here only the essentials will be
covered. The development of sewer systems to discharge domestic wastewater further
away from cities has been linked to urbanization of societies. As cities grew larger and
the population density increased, disposal of solid and liquid organic waste became more
and more important to prevent to spread of disease through contamination of sources
used for drinking water. The societal impact of epidemics due to the lack of sanitation
peaked during the industrial revolution at the end of the 19ᵗʰ century. The extent of the
urbanization caused deterioration of the ecological quality of the surface waters receiving
the domestic wastewater in increasingly larger areas around the cities. Not only were
more sources of drinking water becoming contaminated, but eutrophication of surface
waters caused problems for the production of food for human consumption as well. On
the other hand, urine and feces from cattle and human origin were extensively used as a
source of fertilizer for the same purpose well into the 20th century.

Technologies for the actual treatment of domestic wastewater were limited at the
beginning of the 20ᵗʰ century (rather than only discharging it elsewhere through sewer
systems and rivers, ultimately to the sea). Flow fields were the most used technique that
removed biodegradable organic matter though aerobic microorganisms as the wastewater
infiltrated into the soil, while at the same time the area could be used for cultivation
of crops using the remaining nutrients as fertilizer (nitrogen and phosphorus). The
wastewater was ultimately infiltrated into the soil. However, the required surface area was
quite large: one hectare per 100-200 inhabitants [90]. In comparison: the Harnaschpolder
WWTP (Den Hoorn, The Netherlands) at present treats the wastewater of more than 1
million inhabitants at a surface area of only 25 ha, with a superior efÒuent quality. Septic
tanks could provide a form of pre-treatment in which the solids in the wastewater were
settled and retained, through which the organic matter in the solids was converted into
(odorous) gases. This was a process known as (anaerobic) stabilization, meaning that
remaining waste stream was less susceptible to rotting. Flow fields and septic tanks can
be considered the first forms of biological treatment of wastewater by design. These
techniques were successful in removing organic matter and phosphate, but removal of
nitrogen was very limited.

1.1.1. ‘Conventional’ activated sludge
Several attempts were made to investigate the effect of blowing air through wastewater
as a form of treatment in the USA and in Europe during the last two decades of the 19ᵗʰ
century. Partial oxidation of organic matter and the oxidation of nitrogen was achieved in
several occasions and it was shown that the removalwas coupled to the presence of oxygen
in the air. Whether this was due to physical or biological processes remained disputed until
the 1930s [136], but was decided in favor of the latter. The breakthrough in terms of process
development was achieved in 1914, when Ardern and Lockett [6] included a clarification



1.1. Municipal wastewater treatment

1

3

step in the sequential fill-and-draw process to retain the solids that had been produced
during the aeration step. The solids, which accumulated after each batch of wastewater
that was treated, showed an increasing oxidation rate of nitrogen over the course of several
weeks, which shortened the required residence time from multiple days tp several hours
for the same treatment result. The solids were named ‘activated sludge’ (AS), later shown
to be consortia of microorganisms. In the absence of mixing, the sludge flocculated to
larger aggregates of several millimeters that settled sufÏciently fast to separate it from the
treated wastewater in a full-scale process.

The early history and the subsequent improvement of the AS process during the
20th century has been covered in detail elsewhere [71]. As the first full-scale treatment
facilities were constructed in rapid succession, the batchwise fill-and-draw configuration
was abandoned in favor on continuous-flow reactors in which the process steps were
separated in space (i.e. aeration tanks and sedimentation tanks) to the lower operational
complexity [185]. After the AS was separated from the efÒuent (i.e. treated wastewater),
it was returned to the aeration stage to be combined with ‘fresh’ wastewater to be treated.
The improvements up to the second world war were mostly made in the efÏciency of
the aeration system and configuration of the aeration stage. For example, compact AS
systems used aerobic contact stabilization with a high loading rate (kgBOD₅ kg−1TSS d−1) or
food-to-microbe (F/M) ratio, and short solids retention times (i.e. the average time AS was
retained in in the system prior to discharge as excess sludge) to remove most organic
material from wastewater through biosorption with minimum oxidation. Anaerobic
digestion was subsequently used for further stabilization. AS systems were also designed
with extended aeration using long SRTs and low loading rates to perform aerobic
stabilization and minimize sludge production. The conversion processes remained mainly
the oxidation of organic matter to carbon dioxide and ammonia to nitrate (process of
nitrification).

Major advances were made in the second half of the century with respect to
the conditions to select for the desired microorganisms and biological conversion of
nitrogen and phosphorus. The continuous-flow configuration remained the basis for most
developments. An exception was the oxidation ditch developed by A. Pasveer in The
Netherlands (figure 1.1) for low-cost wastewater treatment of small communities [111],
which is a fill-and-draw process (later also developed into a continuous-flow concept under
the tradename Carrousel®). Progress was made in two main areas [71]:

• development of the selector concept to improve sludge settleability and prevent
filamentous bulking, deteriorating the settleability of the flocculent sludge and
hampering final clarification (see section 1.6), and

• extension of the process configuration to include anaerobic and anoxic stages, leading to
contemporary AS processes performing complete BNR of biochemical oxygen demand
over 5 days (BOD5), () and phosphorus (P) through enrichment for denitrification
(i.e. reduction of nitrate to dinitrogen gas using organic carbon) and EBPR [142],



1

4 Chapter 1. General introduction

Figure 1.1: First oxidation ditch (’oxydatiesloot’ in Dutch) in the Netherlands by the design of A. Pasveer in the
town of Voorschoten, commissioned in 1954. It was decommissioned when the neighborhood ’Dobbewijk’ (400
population equivalents) was connected to the main sewer networks and the centralized wastewater treatment
system in 1996(!). Courtesy of the Rijnland District Water Control Board.

respectively.

The terminology to distinguish the various concepts also changed as altered process
configurations were being developed. The adjective ‘conventional’ was already used
shortly after the first conception to distinguish the initial system with uniform aeration
from the concept of tapered aeration, for example [136]. At present, the term CAS is used
to distinguish the state-of-the-art process configuration for BNR with complete nitrogen
removal and EBPR with loading rates of <0.05 kgBOD₅ kg−1VSS d−1 from other technologies
that allow for more compact treatment systems (section 1.3). Many variants exist, with
a common strategy to maximize the use the available organic matter for anaerobic
conversion to storage polymers for EBPR and the subsequent utilization of this stored
carbon for denitrification [164]. Which configuration is most suited depends on the
composition of the wastewater to be treated, the local efÒuent requirements and possibly
the layout of existing infrastructure.

An overview of the Harnaschpolder WWTP is shown in figure 1.2 as an example of a
contemporaryWWTP.The hydraulic design capacity of the WWTP is a daily dry weather
flow (DDWF) of 215 000m3 d−1. Raw municipal wastewater, supplied via pressure mains,
first passes step screens width a mesh size of 6mm. It then passes through the primary
clarifiers, from which the primary sludge is thickened and subsequently treated by the
anaerobic digesters. The primary efÒuent flows to the BNR-stage with a water depth of



1.1. Municipal wastewater treatment

1

5

8m. Primary efÒuent is first directed to the anaerobic selector and combined 45% of the
return sludge flow from the secondary clarifiers with a mean hydraulic residence time
(HRT) of 24min to select for EBPR.Themixed liquor is then combined with remaining 55 %
of the return sludge in the pre-denitrification (pre-DN) zone with a mean HRT of 16min,
followed by a completely mixed anaerobic compartment with a mean HRT of 1.7 h. The
mixed liquor then passes to the outer ring in which it is recirculated on average 27 times
through an aerated zone using tube aeration and an anoxic zone of which the volumes can
be adjusted through the aeration strategy. The outer ring has an average liquid velocity of
25 cm s−1 to ensure the suspension of the flocculent sludge. Mixed liquor finally overflows
to the secondary clarifiers for solid-liquid separation, after which the efÒuent is discharged
and the sludge returned to the anaerobic selector. Part of return sludge is directed as excess
secondary sludge to the anaerobic digesters.

Figure 1.2: Stages of the water line, sludge line and utility line of the Harnaschpolder WWTP: (1) step screens
(6mm), (2) primary clarification, (3) BNR, (4) secondary clarification, (5) primary sludge thickening and grit
removal, (6) anaerobic digestion of primary sludge and excess AS, (7) cogeneration of heat and energy from
biogas, (8) thickening of digested sludge and transport for incineration, (9) biological odor treatment and (10)
emergency generators. Courtesy of Delfluent Services.

A more detailed schematic of the BNR-stage with a fixed recirculation of nitrate
and aerobic/anoxic zones with variable volumes (PhoSim concept [164]) is depicted in
figure 1.3a, as well as the biological conversions taking place. Strategies to increase
the treatment capacity of similar existing WWTPs with CAS within the existing process
volume will be discussed next.



1

6 Chapter 1. General introduction

nitrate recycle

variable aerobic/anoxic zone

simultaneous 

nitrification and 

denitrification (SND)

return activated sludge (RAS)

influent

influent

effluent

effluent

secondary clarifier

settling phaseaeration phasefill and draw

anaerobic zone (EBPR: phosphate release)

AEROBIC GRANULAR SLUDGE

(SEQUENCING BATCH REACTOR)

CONVENTIONAL ACTIVATED SLUDGE

(CONTINUOUS-FLOW REACTOR)

flocculent sludge

granular sludge

anoxic zone (denitrification, EBPR: phosphate uptake)

aerobic zone (nitrification, oxidation of organics, EBPR: phosphate uptake)

Figure 1.3: (a, top) Schematic representation of the zones in of the BNR stage according to the PhoSim con-
figuration and the biological conversions performed by the AS in the respective zones. (b, bottom) Schematic
representation of the phases in a cycle of a typical AGS-SBR process and the biological conversions taking place
in the respective phases and in the redox layers of the AGS.



1.2. Process intensification in activated sludge systems

1

7

1.2. Process intensification in activated sludge systems
Choosing the most suitable technology to obtain improved performance of an existing
municipal WWTP is not a straightforward task. In most cases, an increase in treatment
capacity within the existing infrastructure is the primary objective, either hydraulic,
biological, or both. Although the technology chosen to achieve this has implications for
the overall sustainability and climate neutrality, these aspects will be treated as secondary
objectives. Further discussion will focus on technologies to increase the treatment
capacity within existing continuous-flow CAS systems bymeans of increasing the kinetics
of the removal of pollutants from the wastewater. It is assumed that the desired efÒuent
quality lies below the achievable limits for BNR using AS [164].

An increase in treatment capacity of the BNR stage specifically entails an increase in
the peak dry weather flow (PDWF) loading rate while achieving the same efÒuent quality,
vice-versa or both. The common denominator is that higher volumetric removal rates
are required (e.g. kgpollutant m−3

reactor d−1) for the nutrient with the limiting removal rate,
which is often nitrogen removal. The microorganisms employed to perform nitrification
are autotrophs that exhibit the lowest growth rate in the microbial community due to the
need to fix and reduce CO₂ as the carbon source. Therefore, they are prone to washout
when operated at too low SRTs. The aerobic reactor volumes of AS systems are therefore
sized for sufÏcient oxidation of ammonium at the lowest seasonal temperatures. More
advanced BNR-systems designed for complete nitrogen removal employ additional anoxic
volume for the process of denitrification. Also in this case, the nitrification capacity
determines the required aerobic reactor volume. An increase in the volumetric loading
rate would require a larger aeration zone which would come at the expense of the anoxic
volume, limiting the total nitrogen removal and resulting in a loss of efÒuent quality. The
decrease in efÒuent quality will be less in systems designed for (partial) simultaneous
nitrification and denitrification (SND) [164], but the general principle holds: an increase
in biological treatment capacity requires higher nutrient removal rates, of which the
nitrification capacity is often the limiting factor.

1.3. Concepts for process intensification
One way to achieve increased removal rates is to increase the biomass specific conversion
rates (e.g. kgpollutant kg−1biomass d

−1). The dependence of biomass specific conversion rates
on residual concentrations can often be described byMonod-type kinetics [68]. Since CAS
systems are often operated at residual nutrient concentrations in the first-order region,
an increase these concentrations will lead to increased biological conversion rates and
microbial growth rates. A concentration gradient in the mixed liquor can be achieved
by compartmentalizing the reactor volume to increase the degree of plug-flow, since
the design of AS systems has generally transitioned to completely mixed aerobic and
anoxic zones with large recirculation factors for complete nitrogen removal. On the other
hand, reducing the recirculation of mixed liquor between redox zones often inadvertently
decreases the total nitrogen removal efÏciency for which the system had been originally



1

8 Chapter 1. General introduction

designed (figure 1.3a). This approach is therefore not commonly applied for CAS systems.

The more common approach to obtain higher volumetric removal rates is to increase
the amount of active biomass in the biological treatment stage. This ensures that the
average SRT stays the same and therefore, the required minimum microbial growth rate
stays the same. Several methods have been developed over the past two decades [33, 15]
to increase volumetric removal rates in this way to varying extents. The concepts can be
separated in two groups, depending on whether the additional biomass

• is retained in the biological treatment stage (section 1.4), or

• passes through the final clarification stage as well and is returned combined with the
existing AS (section 1.5).

The distinction is relevant since the final clarification stage is sized at a certain hydraulic
surface loading rate (SLR, m3

ML m−2
area h−1) during peak rain weather flow (PRWF) in case

of combined sewer systems for discharging sewage and storm water. The SLR is coupled
to a certain the sludge volume after settling (SV, mlSV L−1ML) through design guidelines to
ensure that no sludge is lost via the efÒuent [110]. Concepts in which additional biomass
passes through the clarifier would thus increase the sludge volume loading rate, which
must be accompanied by an increase in overall sludge settleability to prevent washout of
sludge during PRWF. For clarifier design, the sludge settleability is characterized by the
SVI after 30 minutes (SVI₃₀).

The characteristics of the technologies in both categories will be discussed next inmore
detail, mainly with respect to the means by which the increase in biomass is achieved.

1.4. Additional biomass on carrier media
The concept of these technologies is to increase the amount of biomass in the biological
stage and retain it there, while (part) the existing AS in the mixed liquor is still transported